Parts

Catalog

GRI

Drag Type Offset Disc Harrow

GRPI

Drag Type Offset Disc Harrow With Tires

>> BALDAN






>> BALDAN

" Index

GRI MEeChQNICAI OPENING ........cuceeeeeeeeeereeerereeeeieeeeeieteseeteesvesesrssessssesessesesessesesasessasesens 4

Table GRI Mech@NiCal OPENING .........cvceeeeeeeeeeeererereeeeeeieereesteeseesessssesesrasessssesssesessans 5

GRI HyArQulic OPENING.......cvveeeeeeeeeeereeeeereeeeieeessesseseeteesvesessssessssssesesessssesesasessasesens 6

Table GRI Hydraulic OPENING ...........ccveeeeeeeeeeverereveieireseiesseeseesessasessesssessasessssesessasessans 7

GRPI MechQniCal OPENING...........cceveeeeeeerereeeeieerereeessieeseesressssssessssessssesessssesesasessssesens 8

Table GRPI MechQniCal OPENING ..........c.ceeveeevvevereirereieeeeeiresesesteseseesesasessssasessasesssesessans 9

GRPIHYArQUIIC OPONING......eveveeeeeeeeeeeeereeetereieeireesseeseeeseesvessssssessssesessssessssesesssessasesens 10
Table GRPI Hydraulic OPENiNG...........ccceeeeeeveeeererereieereeisssessvesessesesssssssssasesssssssssesessans 11
Hitch Drawbar GRI/GRPI 12 QN0 14 DISCS ....cveeeeeeeeeeeeeeeeeereeteeseeeeeiesesesseseresstsesssssssssens 12
Hitch Drawbar GRI/GRPI 16 t0 24 DiSCS ...c.uvueeveeeeeeeeeerveeeerseteesseeesiesessssssesssssssssssssssens 12
HItch DrQWBAI GRI 28 DiSCS.....c.cvvveveirieieresissrsisisssssssssssssssssssssssssssssssssssssssssssssssssssssens 13
TrANSVEISQI HItCh BAI GRI ....cuveveveveeeevveeeisieieessisisisiesssssssssssssessssssssssssssssssssssssssssssess 13
TrANSVEISQI HItCH BAI GRPI c.....vveveeeevveeririeieeisssisisisissssssssssssssessssssssssssssssssssssssnsssssss 14
FPONE GANG GRP......ooeveeeeeeeeetesestests s stastts st s stastes st s stsssessss s sssssassessssssssssssassnsssens 15
LOCK HONQIE ...t vtststs s s sssts st s sttt ss s s s st sssssannssssnsens 16
HYAPQUIIC CYINAEE ...ttt e sttt ss s s ansens 16
DISCS SECLION ...ttt ettt ettt ettt ss s et sesse e s e sensen 17
RAAIQI BEAING (GIEASE) ......eeveeeeeeveeeeeeeetereeecteesseee et estssessssesssessssse s sses e s sessasesens 18
AXIQ BEAIING (Olil)....veeeeeeeeeeeeeeeeeteetete et e et st st svas s e s sse e s st e ssasessseseaen 18
SHICKEI'S c.eveveveirieieieerteiststs s s st ts st e e sttt st s sasss st s ts e ssssassstssssssasssnssssesessssssssnses 19

Parts Catalog

GRIGRPI13319A (Revised:10/2019) EN



Parts Catalog >> BALDAN

« GRI Mechanical Opening

Optional

*tem 1:
- 12 to 24 Discs - See page 12
- 28 Discs - See page 13

* Item 2 - See page 13 Items 28 and 38 - use +1 unit for finishing disc.

*Item 4 - See page 16 Items 24, 26, 29 and 30 - use +2 units for finishing disc.

GRIGRPI13319A “




>> BALDAN Parts Catalog

« Table GRI Mechanical Opening

8|8 g 8| gl g g 8|8 g g g g g
g - _|&|8|&|2\& |22, - _|&|8|8| 8|28 2
g Code Product description SN T elxYRe Code Product description =N Te2g3
- HEHEEEEE R E 55585858
*1 15084030011-8 | Complete Hitch Drawbar (Mechanic Opening) 171 19 |5432060023-8 | Pin @1" X 210Mm T 1101 [1]1
*1 1 5084030020-7 | Complete Hitch Drawbar(Hydraulic Opening) 11111 19 | 5432010025-1| Pin @1.1/4" X 215Mm 1
*1 15084030021-5 | Complete Hitch Drawbar 1 || 20 | 5558070002-0 | Complete Adjustment Lock 101
*2 1 5040020056-1 | Complete Hitch Transversal Bar 1 20 | 5558070023-2 | Complete Adjustment Lock 11111 11]1
*2 | 5040020057-0 | Complete Hitch Transversal Bar 1 21 | 6020010420-2 | Pressure Washer 1" Media Industry 3/4(3[3]3
*2 1 5040020055-3 | Complete Hitch Transversal Bar 1 22 | 5432010229-7 | Pin @1" X 155Mm 1
*2 |5040010340-0 | Complete Hitch Transversal Bar 1 1 || 23 |6020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm 1
*2 |5040010349-3 | Complete Hitch Transversal Bar 1 24 1 6020010410-5 | Pressure Washer 1/2" Media Industry 1216 | 16 | 16 | 20 | 28 | 32
*2 |15040020075-8 | Complete Hitch Transversal Bar 1 24 1 6020010410-5 | Pressure Washer 1/2" Media Industry 202426 32|36 44 52
3 |5022090364-5 | Complete Rear Gang Gri-12 Disc With Wheel Without Piston 1 25 1 6020311093-9 | Hexagonal Head Bolt 3/4" X 1.3/4" 10F Unc1A Gr5 Rt 1111711
3 15022090365-3 | Complete Rear Gang Gri-14 Disc With Wheel Without Piston 1 26 | 6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 1216 | 16 | 16 | 20 | 28 | 32
3 15022090366-1 | Complete Rear Gang Gri-16 Disc With Wheel 1 26 | 6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 20 |24 126 32|36 44 52
3 15022090367-0 | Complete Rear Gang Gri-18 Disc With Wheel 1 27 1 6020311135-8 | Hexagonal Head Bolt 1" X 5" 8F Unc1A Gr5 Rp 2
3 15022090368-8 | Complete Rear Gang Gri-20 Disc With Wheel 1 28 | 53520500304 | Rear Scraper 63,5 X 5/8" 3141414 5719
3 |5022090369-6 | Complete Rear Gang Gri-24 Disc With Wheel 1 29 |1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 1211616 16 | 20 | 28 | 32
3 15022090370-0 | Complete Rear Gang Gri-28 Discs Without Wheel 1 || 29 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 20 | 24126 32|36 44 52
*4 |15468010015-5 | Complete Lock Handle 111 30 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00Mm 12116 16 | 16 | 20 | 28 | 32
*4 | 5468010014-7 | Complete Lock Handle 1011|111 30]|5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00Mm 201242632 36| 44|52
5 16020058707-6 | Wrench "L" For Hexagonal Nut 5/8" - 3/4" 1 31 |6020311099-8 | Hexagonal Head Bolt 3/4" X 4" 10F Unc1A Gr5 Rp 1)1 1011
6 | 5138010031-6 | Wrench For Hexagonal Nut 1.5/8" and 1" 1 32 1 6020311138-2 | Hexagonal Head Bolt 1" X 6" 8F Unc1A Gr5 Rp 1
7 |5138010019-7 | Wrench For Nut 1.5/8" 1 33 1 6020010414-8 | Pressure Washer 3/4" Media Industry 1|1 1011
8 |5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 34 | 5232070006-0 | Complete Front/Rear Gang Union Shaft 1
9 |6020130108-7 | Grease Fitting 1/8" 313133 3 35/6020311116-1| Hexagonal Head Bolt 3/4" X 1.1/4" 10F Unc1A Gr5 Rt 1
10 | 6020050122-8 | Cotterpin 3/8" X 2.1/2" 1114|444 4] 36 6020010414-8| Pressure Washer 3/4" Media Industry 1
11 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 4 313131313 Optional
12 | 5040040002-1 | Front Bar (Mechanic Opening) 1111 37 | 5352050049-5 | Front Scraper 314|414 5717
12 | 5040040026-9 | Front Bar 1| 1 |37 |5352050049-5 | Front Scraper (Export) 516,789 11]10
13 |5040040001-3 | Rear Stabilizer Bar (Mechanic Opening) 11111 38 | 5352050048-7 | Rear Scraper 3144451719
13 | 5040040027-7 | Rear Stabilizer Bar 1| 1 || 38/5352050048-7 | Rear Scraper (Export) 5167891112
14 | 5352050031-2 | Front Scraper 2.1/2" X 5/8" 314,44 5|7 7| 39]5022010636-2 Complete Rear Gang Gri-14 Disc With Wheel With Piston W/Finishing Disc 1
15 16020310864-0 | Pin 37,5 X 150mm 111 39 150220106222 | Complete Rear Gang Gri-28 Disc With Wheel (For Gang W/Finishing Disc) 1
15 | 5432040004-2 | Square Head Pin #37,5 X 220Mm 313(3[3/3
16 | 5024010130-8 | Smooth Washer @39 X @66 X 4,75Mm(Galvanised) 1T/1/313]3]3 3
17 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 2121222
18 |5022120083-4 | Complete Front Gang Gri-12 Disc Without Wheel Without Piston 1
18 |5022120084-2 | Complete Front Gang Gri-14 Disc Without Wheel Without Piston 1
18 |5022120057-5 | Complete Front Gang Gri-16 Disc Without Wheel 1
18 |5022120056-7 | Complete Front Gang Gri-18 Disc Without Wheel 1
18 |5022120058-3 | Complete Front Gang Gri-20 Disc Without Wheel 1
18 |5022120006-0 | Complete Front Gang Gri-24 Disc Without Wheel 1
18 |1 5022120060-5 | Complete Front Gang Gri-28Disc Without Wheel 1

GRIGRPI13319A “



Parts Catalog >> BALDAN

« GRI Hydraulic Opening

*ltem 1
-12to 24 Discs - See page 12
- 28 Discs - See page 13

* Item 2 - See page 13 Items 20 and 45 - use +1 unit for finishing disc.

*Items 4 and 5 - See page 16 Items 7, 19,29 and 31 - use +2 units for finishing disc.

GRIGRPI13319A




>> BALDAN Parts Catalog

« Table GRI Hydraulic Opening

2888888 2888888
£ L _|ajlg|laaa|lag alle _|8algdaa|lgdala
2 Code Product description S| Y223 Code Product description SN Teri23®

T 5558588 E 5555888
*1 15084030024-0 | Complete Hitch Drawbar With Piston 111 23 | 5530060020-3 | Hoses Support 1
*1 15084030020-7 | Complete Hitch Drawbar(Hydraulic Opening) 11111 24 16020311135-8 | Hexagonal Head Bolt 1" X 5" 8F Unc1A Gr5 Rp 2
*1 | 5084030021-5 | Complete Hitch Drawbar 1 || 25 |5352050031-2 | Front Scraper 2.1/2" X 5/8" 3144|4577
*2 1 5040020056-1 | Complete Hitch Transversal Bar 1 26 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 21212 22
*2 |5040020057-0 | Complete Hitch Transversal Bar 1 27 |5022120183-0 | Complete Front Gang Gri-12 Disc Without Wheel With Piston 1
*2 15040020055-3 | Complete Hitch Transversal Bar 1 27 15022120010-9 | Complete Front Gang Gri-14 Disc Without Wheel With Piston 1
*2 |5040010340-0 | Complete Hitch Transversal Bar 1 1 || 27 |5022120057-5 | Complete Front Gang Gri-16 Disc Without Wheel 1
*2 | 5040010349-3 | Complete Hitch Transversal Bar 1 27 |5022120056-7 | Complete Front Gang Gri-18 Disc Without Wheel 1
*2 | 5040020075-8 | Complete Hitch Transversal Bar 1 27 | 5022120058-3 | Complete Front Gang Gri-20 Disc Without Wheel 1

5022090372-6 | Complete Rear Gang Gri-12 Disc With Wheel With Piston 1 27 |15022120006-0 | Complete Front Gang Gri-24 Disc Without Wheel 1
3 15022090371-8 | Complete Rear Gang Gri-14 Disc With Wheel With Piston 1 27 15022120060-5 | Complete Front Gang Gri-28Disc Without Wheel 1
3 15022090366-1 | Complete Rear Gang Gri-16 Disc With Wheel 1 28 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 111112 111
3 15022090367-0 | Complete Rear Gang Gri-18 Disc With Wheel 1 29 |6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 12,16 |16 | 16 | 20 | 28 | 32
3 15022090368-8 | Complete Rear Gang Gri-20 Disc With Wheel 1 29 |6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 20| 24|28 |32 36| 44|52
3 |5022090369-6 | Complete Rear Gang Gri-24 Disc With Wheel 1 30 1 6020311093-9 | Hexagonal Head Bolt 3/4" X 1.3/4" 10F Unc1A Gr5 Rt 1)1 1011
3 15022090370-0 | Complete Rear Gang Gri-28 Discs Without Wheel 1 || 31 /6020010410-5 | Pressure Washer 1/2" Media Industry 12,16 |16 | 16 | 20 | 28 | 32
*4 | 5468010015-5 | Complete Lock Handle 111 31 16020010410-5 | Pressure Washer 1/2" Media Industry 20 |24 28 3236 44|52
*4 | 5468010014-7 | Complete Lock Handle 101 1|1 1|32 5432010229-7 | Pin @1" X 155Mm 1
*5 | 6020055722-3 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 243Mm(Course) X 518Mm(Closed) 111 33 16020390308-4 | Lock Nma - Type "R" 4,5 X 80Mm 1
*5 16020055686-3 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 344Mm(Course) X 678Mm(Closed) 1011 1] 11|34 5558070002-0 | Complete Adjustment Lock 111
6 |6020010420-2 | Pressure Washer 1" Media Industry 414313 3]|3] 3|34 5558070023-2 Complete Adjustment Lock 1)1 1011
7 |5024010068-9 | Smooth Washer #13,3 X #35,5 X 3,00Mm 12116 | 16 | 16 | 20 | 28 | 32 || 35 | 5432060023-8  Pin @1"X210Mm 101 1111
7 |5024010068-9 | Smooth Washer #13,3 X #35,5 X 3,00Mm 20 | 24 |28 | 32| 36| 44 | 52 || 35 | 5432010025-1 | Pin @1.1/4" X 215Mm 1
8 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 414 3|3 3|33 ||36|6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2
9 |6020010414-8 | Pressure Washer 3/4" Media Industry 111111 ||37]6020058707-6 | Wrench "L" For Hexagonal Nut 5/8" - 3/4" 1
10 | 5040040009-9 | Front Bar(Hydraulic Opening) 1111 38 |5138010031-6 | Wrench For Hexagonal Nut 1.5/8" and 1" 1
10 | 5040040028-5 | Front Bar 11 1 39 5138010019-7 | Wrench For Nut 1.5/8" 1
11 | 5040040015-3 | Rear Stabilizer Bar(Hydraulic Opening) 1111 40 | 5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1
11 | 5040040029-3 | Rear Stabilizer Bar 11 1 |41 5372011030-6 | Hose @3/8" X 4500Mm With 1Trg And 1Trf With Male Quickly Coupling 2
12 |6020050122-8 | Cotterpin 3/8" X 2.1/2" 1114 4| 4|4 4| 42 5232070006-0 Complete Front/Rear Gang Union Shaft 1
13 1 6020311138-2 | Hexagonal Head Bolt 1" X 6" 8F Unc1A Gr5 Rp 1 43 1 6020311116-1 | Hexagonal Head Bolt 3/4" X 1.1/4" 10F Unc1A Gr5 Rt 1
14 1 6020311099-8 | Hexagonal Head Bolt 3/4" X 4" 10F Unc1A Gr5 Rp 11101 1] 1/ 44[6020010414-8 | Pressure Washer 3/4" Media Industry 1
15 | 5432080013-0 | Lock Pin @31 X 70Mm Without Grease Fitting(Hydraulic Opening) 1 Optional
16 | 60203108640 | Pin @37,5 X 150mm 11 45 | 5352050048-7 | Rear Scraper 31414145719
16 | 5432040004-2 | Square Head Pin @37,5 X 220Mm 3 13| 3|3 3|45 5352050048-7 | Rear Scraper (Export) 51678, 9/1]10
17 | 5432080008-3 | Lock Pin @31 X 95Mm Without Grease Fitting(Hydraulic Opening) 10110211 1 |46 5352050049-5| Front Scraper 3144145717
17 | 5432010244-0 | Lock Pin @31,5 X 110Mm Without Grease Fitting 46 | 5352050049-5 | Front Scraper (Export) 51678 91112
18 | 5024010130-8 | Smooth Washer 339 X @66 X 4,75Mm(Galvanised) 101033 3| 3| 3 ||475022010622-2 | Complete Rear Gang Gri-28 Disc With Wheel (For Gang W/Finishing Disc) 1
19 |1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 12116 | 16 | 16 | 20 | 28 | 32
19 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 20 2428|3236 44|52
20 | 5352050030-4 | Rear Scraper 63,5 X 5/8" 314144151719
21 16020130108-7 | Grease Fitting 1/8" 2126|6555
22 16020010412-1 | Pressure Washer 5/8" Media Industry 2

GRIGRPI13319A



Parts Catalog >> BALDAN

 GRPI Mechanical Opening

Optional

53
P 54

* [tem 1- See page 12
* [tem 2 - See page 14
* Item 3 - See page 15
*|tem 5 - See page 16

GRIGRPI13319A n



>> BALDAN

« Table GRPI Mechanical Opening

Parts Catalog

THEEEE TREEEE
£ _|ala|lg|a|a|a| g _|a|lg/a a8 a
8 Code Product description S ¥ T22IRX| 2 Code Product description S| 3T2 2R F
E == EEE E = =EEE
OV VYV VIV v O IV VU VvV
*1 15084030010-0 | Complete Hitch Drawbar (Mechanic Opening) 111 21 | 5040040002-1 | Front Bar (Mechanic Opening) 1111
*1 15084030067-3 | Complete Hitch Drawbar 11|11 21]5040040026-9 | Front Bar 1
*2 | 5040020076-6 | Complete Hitch Transversal Bar 1 22 | 5024010130-8 | Smooth Washer @39 X @66 X 4,75Mm(Galvanised) 11 1/313]3]3
*2 | 5040020077-4 | Complete Hitch Transversal Bar 1 23 153520500304 | Rear Scraper 63,5 X 5/8" 3141441517
*2 |5040020078-2 | Complete Hitch Transversal Bar 1 24 | 5432060023-8 | Pin @1" X 210Mm 1
*2 |15040010339-6 | Complete Hitch Transversal Bar 1 25 1 6020311135-8 | Hexagonal Head Bolt 1" X 5" 8F Unc1A Gr5 Rp 2
*2 15040010341-8 | Complete Hitch Transversal Bar 1 26 | 5040040001-3 | Rear Stabilizer Bar (Mechanic Opening) 11111
*2 | 5040020089-8 | Complete Transversal Bar 1 || 26 | 5040040027-7 | Rear Stabilizer Bar 1
*3 150221201709 | Complete Front Gang Gri-12 Disc With Wheel Without Piston 1 27 1 6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 12,16 | 16 | 16 | 20 | 28
*3 15022120171-7 | Complete Front Gang Gri-14 Disc With Wheel Without Piston 1 27 | 6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 20 | 2428|3236 |44
*3 15022120172-5 | Complete Front Gang Gri-16 Disc With Wheel 1 28 | 6020010414-8 | Pressure Washer 3/4" Media Industry 21222
*315022120173-3 | Complete Front Gang Gri-18 Disc With Wheel 1 29 | 6020010420-2 | Pressure Washer 1" Media Industry 314,212 3|3
*3 15022120174-1 | Complete Front Gang Gri-20 Disc With Wheel 1 30 | 6020050116-3 | Cotterpin 1/4" X 2" 1
*315022120175-0 | Complete Front Gang Gri-24 Disc With Wheel 1 || 31 5498100003-2 | Complete Wheel 600 X 16 2
4 150220903440 | Complete Rear Gang Gri-12 Disc With Wheel Without Piston 1 32 | 5432060027-0 | Pin @3/4" X 155Mm 1
4 15022090345-9 | Complete Rear Gang Gri-14 Disc With Wheel Without Piston 1 33 1 5432010229-7 | Pin @1" X 155Mm 1
4 |5022090346-7 | Complete Rear Gang Gri-16 Discs With Wheel 1 34 16020311099-8 | Hexagonal Head Bolt 3/4" X 4" 10F Unc1A Gr5 Rp 11111
4 15022090347-5 | Complete Rear Gang Gri-18 Disc With Wheel 1 35 16020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm 5
4 |5022090348-3 | Complete Rear Gang Gri-20 Disc With Wheel 1 36 | 5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00Mm 12116 16 | 16 | 20 | 28
4 15022090349-1 | Complete Rear Gang Gri-24 Disc With Wheel 1 || 36 |5024010068-9 | Smooth Washer #13,3 X #35,5 X 3,00Mm 201 24|28 32|36 44
*5 15468010015-5 | Complete Lock Handle 111 37 1 6020311093-9 | Hexagonal Head Bolt 3/4" X 1.3/4" 10F Unc1A Gr5 Rt 11111
*5 15468010014-7 | Complete Lock Handle 101|171 |38|5382030002-1| Complete Handle Drawbar Lock 1
6 | 6020058707-6 | Wrench "L" For Hexagonal Nut 5/8" - 3/4" 1 39 | 6020350400-7 | Rim 4,50X16 F16.388 43/03 (Harrow) 2
7 |5138010031-6 | Wrench For Hexagonal Nut 1.5/8" and 1" 1 40 | 6020310400-9 | Tyre 600 X 16 X 6 Ply 2
8 |5138010019-7 | Wrench For Nut 1.5/8" 1 41 |6020050350-6 | Inner Tube 600X16 2
9 |5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 42 | 5558050006-3 | Adjustment Lock Of Handle 1
10 | 6020310599-4 | French Head Pin @1”X 53mm 1 43 15364010002-4 | Lower Adjustment ;Sleeve; 1
11 | 6020010410-5 | Pressure Washer 1/2" Media Industry 1216 | 16 | 16 | 20 | 28 || 44 | 6020050116-3 | Cotterpin 1/4" X 2" 1
11 | 6020010410-5 | Pressure Washer 1/2" Media Industry 20 | 24 | 28 | 32 | 36 | 44 || 45 | 5024010039-5 | Smooth Washer #26,2 X 044 X 4,75Mm 1
12 16020310864-0 | Pin @37,5 X 150mm 101 46 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 1
12 | 5432040004-2 | Square Head Pin #37,5 X 220Mm 33| 3| 3 |475252030001-5 Lock Handle Hitch 1
13 | 5558070002-0 | Complete Adjustment Lock 101 48 | 5550010001-9 | Rod Of Lock Handle 1
13 | 5558070023-2 | Complete Adjustment Lock 111111/ 49 5364010001-6 | Adjustment Bushing 1
14 |6020130108-7 | Grease Fitting 1/8" 3133|555 /|50 5232070006-0| Complete Front/Rear Gang Union Shaft 1
15 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 212 2|2 51]6020311116-1  Hexagonal Head Bolt 3/4" X 1.1/4" 10F Unc1A Gr5 Rt 1
16 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 3143|333/ 52/6020010414-8 | Pressure Washer 3/4" Media Industry 1
17 | 6020050122-8 | Cotterpin 3/8" X 2.1/2" 111144 44 Optional
18 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 12,16 | 16 | 16 | 20 | 28 || 53 | 5352050048-7 | Rear Scraper 31414457
18 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 20 | 24 | 28 | 32 | 36| 44 || 53 | 5352050048-7 | Rear Scraper (Export) 5/6|7 |89 |1
19 1 6020311138-2 | Hexagonal Head Bolt 1" X 6" 8F Unc1A Gr5 Rp 1 54 | 5352050049-5 | Front Scraper 31414457
20 | 5352050031-2 | Front Scraper 2.1/2" X 5/8" 3141414517 |54 5352050049-5| Front Scraper (Export) 516718191

GRIGRPI13319A n




Parts Catalog >> BALDAN

Optional
61 G52

9 8

* [tem 1- See page 12
*|tem 2 - See page 14
*|tem 3 - See page 15
*|tems 5 and 6 - See page 16

GRIGRPI13319A



>> BALDAN

« Table GRPI Hydraulic Opening

Parts Catalog

GRIGRPI13319A n

THEEEE TREEEE
£ _|8/a/a|a|a|a|g _|8|a|a|a|a| a8
8 Code Product description S| 3T 2 2RI 2 Code Product description S| 3T22RJ
a HEEEEEE EEEEEE

(- R U - R - U O VOV VIV v
*1 15084030025-8 | Complete Hitch Drawbar (Hydraulic Opening) 111 27 16020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 12,16 |16 | 16 | 20 | 28
*1 15084030067-3 | Complete Hitch Drawbar 11| 1| 1 ||27]6020311176-5 | French Head Bolt 1/2" X 2" 12F W Gr2 Rp 20|24 |28 3236 44
*2 |15040020076-6 | Complete Hitch Transversal Bar 1 28 1 6020010412-1 | Pressure Washer 5/8" Media Industry 2
*215040020077-4 | Complete Hitch Transversal Bar 1 29 |6020010410-5 | Pressure Washer 1/2" Media Industry 12116 |16 | 16 | 20 | 28
*2 15040020078-2 | Complete Hitch Transversal Bar 1 29 16020010410-5 | Pressure Washer 1/2" Media Industry 20 | 24|28 32|36 |44
*2 15040010339-6 | Complete Hitch Transversal Bar 1 30 | 5558070002-0 | Complete Adjustment Lock 111
*2 |5040010341-8 | Complete Hitch Transversal Bar 1 30 |5558070023-2 | Complete Adjustment Lock 10111
*2 15040020089-8 | Complete Transversal Bar 1 || 31 |5432080008-3 | Lock Pin @31 X 95Mm Without Grease Fitting(Hydraulic Opening) 1
*3 15022010790-3 | Front Gang Gri-12Disc Complete With Wheel With Piston 1 32 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 12116 |16 | 16 | 20 | 28
*315022010791-1 | Front Gang Gri-14Disc Complete With Wheel With Piston 1 32 1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 20| 24|28 |32 36 | 44
*3 15022120172-5 | Complete Front Gang Gri-16 Disc With Wheel 1 33 | 5530060020-3 | Hoses Support 1
*315022120173-3 | Complete Front Gang Gri-18 Disc With Wheel 1 34 1 5432080013-0 | Lock Pin @31 X 70Mm Without Grease Fitting(Hydraulic Opening) 1
*3 15022120174-1 | Complete Front Gang Gri-20 Disc With Wheel 1 35 16020311099-8 | Hexagonal Head Bolt 3/4" X 4" 10F Unc1A Gr5 Rp 1111
*315022120175-0 | Complete Front Gang Gri-24 Disc With Wheel 1 || 36 |5024010068-9 | Smooth Washer #13,3 X @35,5 X 3,00Mm 1211616 | 16 | 20 | 28
4 15022010653-2 | Complete Rear Gang Gri-12 Discs With Wheel and With Piston 1 36 | 5024010068-9 | Smooth Washer 13,3 X @35,5 X 3,00Mm 20| 24|28 3236 44
4 15022010654-0 | Complete Rear Gang Gri-14 Discs With Wheel and With Piston 1 37 |5138010019-7 | Wrench For Nut 1.5/8" 1
4 |5022090346-7 | Complete Rear Gang Gri-16 Discs With Wheel 1 38 16020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm 1
4 15022090347-5 | Complete Rear Gang Gri-18 Disc With Wheel 1 39 | 5432060023-8 | Pin @1" X 210Mm 1
4 15022090348-3 | Complete Rear Gang Gri-20 Disc With Wheel 1 40 | 6020058707-6 | Wrench "L" For Hexagonal Nut 5/8" - 3/4" 1
4 1 5022090349-1 | Complete Rear Gang Gri-24 Disc With Wheel 1 || 41 |5352050031-2 | Front Scraper 2.1/2" X 5/8" 314 4 4|57
*5 15468010015-5 | Complete Lock Handle 111 42 1 6020310599-4 | French Head Pin @1”X 53mm 1
*5 15468010014-7 | Complete Lock Handle 1111 1 | 43/6020311093-9 | Hexagonal Head Bolt 3/4" X 1.3/4" 10F Unc1A Gr5 Rt 111111
*6 | 6020055722-3 | Hydraulic Cylinder "0.D" @1.5/8" X #3.1/2" X 243Mm(Course) X 518Mm(Closed) 101 44 15138010031-6 | Wrench For Hexagonal Nut 1.5/8" and 1" 1
*6 | 6020055686-3 | Hydraulic Cylinder "0.D" @1.5/8" X @3.1/2" X 344Mm(Course) X 678Mm(Closed) 111 1 1 || 45 5372011030-6 | Hose @3/8" X 4500Mm With 1Trg And 1Trf With Male Quickly Coupling 2
7 15138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 46 |6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 1)1
8 |5040040009-9 | Front Bar(Hydraulic Opening) 1111 47 | 6020350400-7 | Rim 4,50X16 F16.388 43/03 (Harrow) 2
8 |5040040028-5 | Front Bar 1 || 48 |6020310400-9 | Tyre 600X 16 X 6 Ply 2
9 |6020130108-7 | Grease Fitting 1/8" 55091997 || 49 6020050350-6 | InnerTube 600X16 2
10 | 60203107784 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 414133 3|3/ 50 5558050006-3 Adjustment Lock Of Handle 1
11 | 5498100003-2 | Complete Wheel 600 X 16 2 51 1 5364010002-4 | Lower Adjustment ;Sleeve; 1
12 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 22| 2| 2 ||52/6020050116-3 | Cotterpin 1/4"X2" 1
13 16020050122-8 | Cotterpin 3/8" X 2.1/2" 111 4 4|4 4 | 53 5024010039-5| Smooth Washer #26,2 X @44 X 4,75Mm 1
14 |1 6020310864-0 | Pin @37,5 X 150mm 101 54 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 1
14 | 5432040004-2 | Square Head Pin #37,5 X 220Mm 3 13| 3| 3 ||55/5252030001-5 | Lock Handle Hitch 1
15 |1 5352050030-4 | Rear Scraper 63,5 X 5/8" 314 4| 4|5 7| 56/5550010001-9  Rod Of Lock Handle 1
16 | 6020050116-3 | Cotterpin 1/4" X 2" 1 57 | 5364010001-6 | Adjustment Bushing 1
17 | 6020311135-8 | Hexagonal Head Bolt 1" X 5" 8F Unc1A Gr5 Rp 2 58 152320700060 | Complete Front/Rear Gang Union Shaft 1
18 | 5432010229-7 | Pin @1" X 155Mm 1 59 160203111161 | Hexagonal Head Bolt 3/4" X 1.1/4" 10F Unc1A Gr5 Rt 1
19 | 5024010130-8 | Smooth Washer @39 X @66 X 4,75Mm(Galvanised) 11 14| 4] 4 3 ]60)6020010414-8| Pressure Washer 3/4" Media Industry 1
20 | 5432060027-0 | Pin @3/4" X 155Mm 1 Optional
21 16020311138-2 | Hexagonal Head Bolt 1" X 6" 8F Unc1A Gr5 Rp 1 61 | 5352050048-7 | Rear Scraper 304 4 4157
22 | 5382030002-1 | Complete Handle Drawbar Lock 1 61 | 5352050048-7 | Rear Scraper (Export) 516171819 1
23 | 6020010414-8 | Pressure Washer 3/4" Media Industry 2|2 2| 2| 62 5352050049-5 FrontScraper 31414457
24 1 6020010420-2 | Pressure Washer 1" Media Industry 41 42 3| 3| 3 [62]5352050049-5/ FrontScraper (Export) 51617181911
25 | 5040040015-3 | Rear Stabilizer Bar(Hydraulic Opening) 1111
25 | 5040040029-3 | Rear Stabilizer Bar 1
26 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2




Parts Catalog >> BALDAN

« Hitch Drawbar GRI/GRPI 12 and 14 Discs 2ol g
£ 8 2| £
- % 2832
2lo=
£ - =g =2 2=
& Code Product description =€ 3| 5|3
£ 5§ =
9| =22
= T ==
= EZ &
G| Y 5|
1 |5084030003-7 | Hitch Drawbar (10 To 20 Discs W/ Mechanic Opening) 1
2 | 5084030014-2 | Hitch Drawbar 1
3 |5084030002-9 | Hitch Drawbar (For Harrows W/Mechanic Opening) 1
4 | 5084030070-3 | Hitch Drawbar 1
5 |5332010008-5 | Hitch Shackle 1
6 |6020010420-2 | Pressure Washer 1" Media Industry 1
7 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 1
8 16020311139-0 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp 1
° _—T=
Hitch Drawbar GRI/GRPI 16 to 24 Discs 5 oo Product desciption =z 8
) 1 |5084030022-3 | Hitch Drawbar 1
1 | 5084030068-1 | Hitch Drawbar 1
2 | 5332010008-5 | Hitch Shackle 1
3 16020010420-2 | Pressure Washer 1" Media Industry 1
4 16020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 1
5 16020311139-0 | Hexagonal Head Bolt 1" X 6.1/2" 8F Unc1A Gr5 Rp 1

GRIGRPI13319A n



>> BALDAN

« Hitch Drawbar GRI 28 Discs

Parts Catalog

Item

Code

Product description

All

S L1 B W N =

5084020005-9
5332020005-5
5456010022-4
6020010424-5
6020310054-2
6020310249-9

Complete Hitch Drawbar

Hitch Shackle

Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8"
Pressure Washer 1.1/4" Media Industry

Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt

Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp

_ a a A

GRIGRPI13319A

Item

Code

Product description

All
GRI 12 Discs

GRI 14 Discs

GRI 16 Discs

GRI 18 Discs

GRI 20 Discs

GRI 24 Discs

GRI 28 Discs

A 1 BAW NS a

5040020060-0
5040020061-8
5040020059-6
5040020087-1
5136012684-0
5136012686-6
6020010414-8
6020310770-9

Transversal Bar

Hitch Transversal Bar

Hitch Transversal Bar

Hitch Transversal Bar

Adjustement Lower Plate

Adjustement Upper Plate

Pressure Washer 3/4" Media Industry

Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm

6020311104-8

Hexagonal Head Bolt 3/4" X 5.1/2" 10F Unc1A Gr5 Rp

W W W = .

-y

—

—_




Parts Catalog >> BALDAN

218882288
£ _|8|a|a|a/a|a
2 Code Product description 2228 |

HEHEEE
1 | 5040020082-0 | Transversal Bar 1 1
1 |5040020083-9 | Transversal Bar 1 1
1 | 50400200804 | Transversal Bar 1
1 | 5040020081-2 | Transversal Bar 1
2 | 5136012684-0 | Adjustement Lower Plate 1
3 |5136012686-6 | Adjustement Upper Plate 1
4 |1 6020010414-8 | Pressure Washer 3/4" Media Industry 3
5 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 3
6 |6020311104-8 | Hexagonal Head Bolt 3/4" X 5.1/2" 10F Unc1A Gr5 Rp 3

GRIGRPI13319A n



>> BALDAN Parts Catalog

» Front Gang GRPI AT T e
el = | =  €|=|€|=|€|=| |- =
- — R T I — I- V I— I R T — - T B —
282528252882
o o o o o o
= = = = = =
£ - =|E|E €5 =S EEEEES
K Code Product description AR ARSI A S AR =S
= = 2252223525323
HEHEHEHEEHEEEE
clzlclzlziz|S|z|E =2z
€% g 8g%g8&EgEEgsE
1 15022120086-9 | Front Gang GRPI 12 Discs 1
1 |5022010655-9 | Front Gang Gri-12 Discs With Wheel and With Piston 1
1 15022120085-0 | Front Gang Gri-14 Discs With Wheel Without Piston 1
1 |5022010656-7 | Front Gang Gri-14 Discs With Wheel and With Piston 1
1 15022120087-7 | Front Gang GRPI 16 Discs 111
1 15022120088-5 | Front Gang GRPI 18 Discs 101
1 15022120089-3 | Front Gang Gri-20 Discs With Wheel. 111
1 15022120095-8 | Front Gang Gri-24 Discs With Wheel 101
2 15326030033-0 | Complete Wheel Right Support 1
3 15326030034-9 | Complete Wheel Left Support 1
4 16020050126-0 | Cotterpin 3/8" X 3.1/2" 2
5 16020310596-0 | French Head Pin @1”X 90mm 2
6 | 5024010109-0 | Smooth Washer @71 X @97 X 6,30Mm 2
7 16020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm 2
8 16020050102-3 | Cotterpin 1/8" X 2.1/2" 2
9 16020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 2
10 |5326030031-4 | Right Support With Wheel Shaft 1
10 |5326030032-2 | Left Support With Wheel Shaft 1
11 16020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm 2
12 |5204060025-6 | Complete Wheel Hub 2
13 | 5024010039-5 | Smooth Washer 326,2 X 944 X 4,75Mm 2
14 |5096020004-4 | Wheel Hub Cap 2
15 16020310998-1 | Hexagonal Head Bolt 9/16" X 2" 18F Unf1A Gr5 Rp 12
16 | 6020130108-7 | Grease Fitting 1/8" 2
17 |5204010063-6 | Wheel Hub (Spare) 2
18 |6020310816-0 | Hexagonal Nut Of Wheel 9/16" 18F Unf Gr5 Ch.7/8" 12
19 |6020350056-7 | Bearing 32210 2
20 | 6020350224-1 | Retainer #55,00 X @90,00 X 12,50Mm 2
_ 21 |16020350080-0 | Bearing 30207 2

GRIGRPI13319A n



Parts Catalog

>> BALDAN

« Lock Handle glg
T2
~
£ - — = 2
& Code Product description S|~ 2
£ 8
=
|3
o
1 16020250372-4 | Torsion Helical Spring @26 X @36 X 78Mm 1
2 |6020050114-7 | Cotterpin 1/4" X 1.1/2" 1
3 |5170020026-8 | Complete Lock Handle Support 1
3 |5170020027-6 | Complete Lock Handle Support 1
4 15090020011-8 | Complete Lock Handle 1
5 | 5432060018-1 | Pin Of @1" X 110Mm With Plate 1
5 |5432060017-3 | Pin Of @19 X 110Mm With Plate 1
6 |6020050101-5 | Cotterpin 1/8" X 1" 1
7 |6020310825-0 | French Head Pin @8,3 X 25mm 1
2l a
T o
~N
£ — B =
K] Code Product description S ] e
£ 8
9 =
=&
els
o
1 |5144010587-8 | Jacket @88,90 (3.1/2") x 432mm 1
1 |5144010215-1 | Cylinder Of Piston 088,525 X 0102,00 X 480Mm Complete 1
2 1 5326020039-5 | Piston Rod #41,27(1.5/8") X 380.5Mm 1
2 |5326020006-9 | Piston Rod @41,27 (1.5/8") X 526Mm 1
3 152360100014 | Piston Plung 826,72 X #88,30 X 60,00Mm 1
4 15152010001-0 | Piston Coupling @41,68 X #88,50 X 80MM 1
5 15456050001-0 | Piston Nut 1
6 | 5024010323-8 | Smooth Washer @27 X #44,5 X 4,75Mm 1
7 |6020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 1
For spare parts order, please check in the cylin- 8 | 6020390042-5 | Plastic Cover Bt-21 2
d?;'{a;‘;ef ( ”rbfhe ff;gow"ngi - thlida" Pa’; number 9 | 5080020182-6 | Bushing Of @26 X 875 X 15Mm 1
Wi |1 numoers, k1e mandacturer code, name 10 | 6020190067-3 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/2" 1

and manufacturer date.

GRIGRPI13319A




>> BALDAN Parts Catalog

» Discs Section 228888 %
i HHHHHHE
k] Code Product description slzlzlzslzlzl=
- - AN -BN - --EN-EN- -

21g1g/1g2212L
AR AR AR
*1 15368010305-0 | Complete Grease Bearing Of 270Mm Without Protection For Shaft 01.5/8" 414 /6|8 88|12
*1 15368010556-8 | Complete Grease Bearing Of 270Mm W/Protection For Shaft #1.5/8" 4,46 |8 88 12
*1 15368010319-0 | Complete Axial (Oil) Bearing Of 270Mm Without Protection For Shaft @1.5/8" 41416 |88 8|12
*1 15368010338-7 | Complete Axial (0il) Bearing Of 270Mm W/Protection For Shaft #1.5/8" 4,4 /6|8 88|12
2 |2669430262-8 | Concave Plain Disc Blade 26 X 6,00 Hc Rd 1.5/8 Single Bevel 12114116 |18 120 | 24 | 28
2 | 2670470273-5 | Concave Plain Disc Blade 28 X 7,50 Hc Rd 1.5/8 Internal Bevel 12114116 |18 1 20 | 24 | 28
2 | 2670470353-7 | Concave Plain Disc Blade 28 X 7,50 Hc Rd 1.34 Internal Bevel 12114116 | 18 1 20 | 24 | 28
2 | 2769430262-4 | Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.5/8 Single Bevel 12114116 |18 120 | 24 | 28
2 |2769430273-0 | Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.5/8 Internal Bevel 12114116 | 18 1 20 | 24 | 28
2 | 2770430262-8 | Concave Notched Disc Blade 28 X 6,00 Hc Rd 1.5/8 Single Bevel 12114116 |18 1 20| 24 | 28
2 | 2770430273-3 | Concave Notched Disc Blade 28 X 6,00 Hc Rd 1.5/8 Internal Bevel 12114116 118 |20 | 24 | 28
2 | 2770470262-6 | Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.5/8 Single Bevel 12114116 | 18 1 20 | 24 | 28
2 | 2770470273-1| Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.5/8 Internal Bevel 12114116 |18 1 20 | 24 | 28
2 | 2771470273-0 | Concave Notched Disc Blade 30 X 7,50 Hc Rd 1.5/8 Internal Bevel 12 14|16 | 18 | 20 | 24 | 28
3 |15024010366-1| Convex Washer #1.5/8" 212124 4 4
4 15024010367-0 | Smooth Washer @43 X 378 X 3,00Mm 4| 4 88,838
5 | 5024010007-7 | Smooth Washer #20,3 X #46,5 X 4,75Mm 8|8 12/16|16| 16 24
6 | 60203107709 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 8| 812116 16|16 24
7 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 414 418 8|88
8 16020010412-1 | Pressure Washer 5/8" Media Industry 4] 4 8,888
9 | 6020010414-8 | Pressure Washer 3/4" Media Industry 8|8 12/16|16| 16 24
10 | 5120010038-0 | Spool 270Mm For Shaft ¢1.5/8" 6 8 8,68 |12 14
11 | 5456010072-0 | Hexagonal Nut @1.5/8" 7Fpp-W Gr5 Wrench 69Mm Height 44Mm (Special) 414|488 8|38
12 | 5024010365-3 | ConcaveWasher #1.5/8" 2122|4444
13 | 5232050258-6 | Shaft @1.5/8" X 1570Mm 2 4
13 | 5232050260-8 | Shaft @1.5/8" X 1850Mm 2 4
13 | 5232050256-0 | Shaft #1.5/8" X 2120Mm 2
13 | 5232050257-8 | Shaft #1.5/8" X 1290Mm 2| 4
13 | 5232050259-4 | Shaft @1.5/8" X 1015Mm 2
18 14 | 5558010096-0 | Lock Nut Shaft 44| 4|88 8|38
/ 15 | 6020310240-5 | Square Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Excentric Rp 8 8[12/16|16| 16| 24
Optional
16 | 5232050256-0 | Shaft @1.5/8" X 2120Mm 1 1
16 | 5232050260-8 | Shaft #1.5/8" X 1850Mm 1 3
17 | 2767410273-4 | Notched Concave Disc 24”X 4,75 Fc Rd 1.5/8” Internal Bevel 1 1
17 | 2769430273-0 | Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.5/8 Internal Bevel 1 1
*|tem 1 - See page 18 18 | 5120010038-0 | Spool 270Mm For Shaft 91.5/8" 9 15

GRIGRPI13319A



Parts Catalog >> BALDAN

« Radial Bearing (Grease) gl s
11 S| e
£ . _2
s Code Product description =< 2
2 s
2| =
=
1 | 5080080007-0 | Bushing 2
2 | 6020010410-5 | Pressure Washer 1/2" Media Industry 4
3 |6020350235-7 | Retainer #78,00 X 100,00 X 17,50Mm 2
4 | 5024060061-4 | Bearing Convex Washer 1
5 16020350072-9 | Bearing 30212 2
6 |5080010687-4 | Bearing Bushing 1
7 16020130108-7 | Grease Fitting 1/8" 2
8 |6020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4
9 | 5464010114-0 | Protection Bearing W/Hole #13,5Mm 1
10 | 6020010406-7 | Pressure Washer 3/8" Media Industry 6
11 | 5368010336-0 | Spare Front/Rear Grease Bearing (Without Protection 1
11 | 5368010557-6 | Spare Front/Rear Grease Bearing W/Protection 1
12 |5538010089-3 | Bearing Cover 1
13 | 5024060060-6 | Bearing Concave Washer 1
14 | 6020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6
15 1 60201901076 | Gascket @112 X @143 X 1/64" 6

» Axial Bearing (Oil) Sl s

S| .8

K] Code Product description =« £
2 £
£ =

1 150810100076 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2

2 |5464010114-0 | Protection Bearing W/Hole #13,5Mm 1

3 16020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4

4 160203500729 | Bearing 30212 2

5 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6

6 |5368010320-4 | Axial Spare Front/Rear Oil Bearing (Without Protection 1

6 | 5368010344-1  Spare Front/Rear Oil Bearing W/Protection 1

7 |6020010410-5 | Pressure Washer 1/2" Media Industry 4

8 |5538010155-5| Bearing Cover

9 |5080010247-0 | Bushing 1.5/8"

10 | 5024060061-4 | Bearing Convex Washer

11 |5024060060-6 | Bearing Concave Washer

12 | 5080010687-4 | Bearing Bushing

13 16020010297-8 | Oring @77 X #93Mm

14 1 6020010406-7 | Pressure Washer 3/8" Media Industry
15 16020190107-6 | Gascket @112 X @143 X 1/64"

GRIGRPI13319A n

AN = N




>> BALDAN

o Stickers

Parts Catalog

E Code Product description = E E
1 16020071138-9 | Sticker Gri-Baldan (500 X 70Mm) 2

1 16020071139-7 | Sticker Grpi-Baldan (600 X 70Mm) 2
2 15206010310-0 | Sticker Disc Warning (150 X 95Mm) 1

3 | 6020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm) 1

GRI > >> BALDAN

A\ ATENCAO
*Mantenha-se sempre longe dos
elementos ativos da maquina (discos),
os mesmos sic aflades e podem
provocar acidentes.

“Ao procsder gualquer servigo nos
dizcos ultilize luvas nag maos.

A\ ATTENTION

*Keep away from the active of

&~
el
‘L

A\ ATENCION

the machine (disc blades), they are
sharp and may cause accidents.

“When conducting any service on active
alements, use safety gloves.

siempre a di: ia de los
disces de la maquina. los mismos estam
afiladoes y pueden provecar accidentes.
*Cuande tenga que hacer algun servicio
en Ios discos, use guantes en las
manos.

Teem T

Item 2

GRIGRPI13319A

Item 1

A ATENGAO ‘ A CAUTION |AATENc1c'>N

LUBRIFIQUE O LUBRICATE LUBRIQUE EL
IMPLEMENTO THE ENGINE EQUIPO Y APRIETE
E APERTES OS AND TIGHTEN LOS TORNILLOS
PARAFUSOS THE BOLTS DAILY DIARIAMENTE
DIARIAMENTE
Item 3









>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br



	Stickers
	Axial Bearing (Oil)
	Radial Bearing (Grease)
	Discs Section
	Hydraulic Cylinder
	Lock Handle
	Front Gang GRPI
	Transversal Hitch Bar GRPI
	Transversal Hitch Bar GRI
	Hitch Drawbar GRI 28 Discs
	Hitch Drawbar GRI/GRPI 16 to 24 Discs
	Hitch Drawbar GRI/GRPI 12 and 14 Discs
	Table GRPI Hydraulic Opening
	GRPI Hydraulic Opening
	Table GRPI Mechanical Opening
	GRPI Mechanical Opening
	Table GRI Hydraulic Opening
	GRI Hydraulic Opening
	Table GRI Mechanical Opening
	GRI Mechanical Opening

